SERATT

EIFRZIA
52
TESTING

171000110480 %/~ Seal®” CNAS L0358

201775 5 15 5624805

w5 w R

TEST REPORT

No. : (2018)CJ-WT-T0012

R E R GAEENERREEEE AR
Product Name Compact (HPL) '

X K B (I
Inspected Party : e

£ T B {5 EMATEHANA R A T Changzhou

Entrusting Party Yaming Wood Industry Co., Ltd

£ = om fn BMTEEALA R A S Changzhou

Man u facturer ° Yaming Wood Industry Co., Ltd
w om E F
Test Krn d Entrusted test

BN R E B B

Changzhou Product Quality Inspection & Supervision Institute



BN~ mRE R EGTEF

Changzhou Product Quality Inspection & Supervision Institute

A A A R

£E
=

TEST REPORT

No. : (2018)CI-WT=T0012 1€ .2 0 Eg.l Uit
- huiE s 5
1 =
o e (0T S 8 ) - R
Product Name Compact (HPL) [rademark
S EHE /S HIREIE
Production Date/Batch ===/2018.01. 20 Mode! & Type smm
NA
o VBB YS hd | WA= R R L L1 _
Inspected =y 5

Party/Add/Tel/Zip

FIE A/t /e /R
: Entrusting
Party/Add/Tel/Zip

BT B A PR A 7] Changzhou Yaming Wood Industry Co., Ltd/Z | i4s
T [X R A2 42 %55 S No. 55 New Hengeui Road Henglin Town Changzhou

LCity/13815029218/213103

o S ==K AV | WA R A
Manufacturer/Add/Tel /Zip

H PP B A BR A

\ &) Changzhou Yamiﬁg Wood Industry Cao.,

Ltd/ s

T X ft ﬁﬁ%ﬂmﬁﬁﬁ%ﬁﬂ%ﬁﬁ!— 0. 85 New Hengeui Road Henglin 50“1 (idlgfhou

Cltvf13811029218/ 13103

HEmi= e e HRse . : o
Sl Gty 37 Three pieces 5t e = fcgolg)pj WT-T0012
o IRTS > FEmEL HER

Sample Description In good cona3f10n Samples hiivalDaii .2018-01-22
Hasg | LG AEM 25 51 Entrusted h%ﬁ&uﬂﬁﬁﬂ 2018-01-23~2018-
Grade Test Kind ~ test Test Date 02-02
I NN : &
HEMRE  |GB/T T911-2013 (A P aijwéﬂrjiLégﬁﬁf_$ 19 (HPL) High-pressure decorative
Test 1ﬂminat93"3heet$ made from thermosetting resins)
Standard (s) ' ; o :

- : sampl,
g Rl |t

Conclusion

s, B RS

GB/T 7911- =20 13&;}'&;”& Fﬂ

F-}{g n’lin [Ler :

6 BE A6 3

“IChangzhou Product Quality Inspec

Address

%iE

Note

oo, AELE B % BB £ i kB
Approval : Proofreader :

B &, FREFEA

post:

bk

Authorized signatory

Major tester: i %

PN oy

e ‘d-l
o Ve

3



No.

(2018)CJ-WT-T0012

wm

&

Test Results

xR

Jtez o B2 O
Fs w 530t M I H ==K 7 M AR 2F K O REENGR] BIUFEN
No. - Test Items Unit Standard Requirements Test Results | [tem Evaluate
: i 75 14 i = 3% Ciiis
Abrasion resisiance level -3 level 3 Qualified
REMMESH, 8| |, . = -l
i Mass increase > -4 Qualified
_1'-_\_ 1‘![-}. ”1./__\': = e 7
m}ldi /J(s'{'. HE eEEijEIJL|ﬁ§Tiis 9 1 7
; Resistance to i S Sk
2 : : . I'hickness e e 1.2 S
immersion in . . Qualified
= increase
boiling water - = _
S0 e T 1% 4
Appearance Not worse than level 4 Level 1 Qualified
A T S v e %
e mlﬁlm BT 24 At
s AT He Appedralc Tl j : o
dlgig Al e [Not worse than level 3 Level 2 Qualified
3 |Resistance to finish Fli N : z
dry heat Hofy . |BEAET 1% &
Other finishes Not worse than level 4 - Level | Qualified
: A | BEBIRTS o ot
Resistance to: wet heat iNot worse than level 5 level 2 Qualified
- kA L |mAETAR o &1
i Resistance to water vapour Not worse than level 4 Level 2 Qualified
R ER | s
(ﬂ?bﬁ%ﬂﬁflOGCm) : REERSI0 : Jea At
6 | Resistance to impact by large— | mm-{Diameter of identation= 3: 5 Quq?ffipd
diameter ball 10 : 4: 5 =bie
(Drop height 100cm) 7B
. i R JFE 3 3% ik
Resistance to seratching Level 3 Level 3 Qualified
AR OMED | BRI T 1% A
Acetone (AR) Not worse than level 4 Level 1 Qualified
e (KRS
120 gl Ty e :
gl | |zmsrra 14 i
P -~ Not worse than level 4 Level 1 Qualified
coffee per litre
of water)
Wi5% | @A s25% il
8 |Resistance to 4t ) S r o :
staining Sodium’h’droxide R TIEAR 12 Gl
s ! 2 Not worse than level 4 Level 1 Qualified
Zo% solution
(ﬂR)
AR K 25%~30%
4 déj Sire 7 s,
Lo | s 121 o
SEREL D Not worse than level 4 Level 1 Qualified

25%~30% solution
CAR)




W

A

5

Test Results

R

No. : (2018)CJ-WI-T0012 STl i
FFs I w N m B =R R E Ok o (HBKRNER| BAILEN
No. Test Items Unit Standard Requirements Test Results | Item Evaluate
B ey 12 L
s Yy Shoe polish Not worse than level 4 Level 1 Qualified
8 |Resistance to|lEm10% (& H) i i
ey RG4S 1% ot
staining Citric acid 10% | — s e a e Qualified
ol Not worse than leve evel ] ua 1;1u
4 R Aot AT Lo
Tl | |smaTs 225 £
B Not worse than level 3 Level 2 Qualified
W ke | clgaretto
15iste : 4 B s o < ok
e s el 20 ai
T 7 . S Not worse than level 3 Level 2 Qualified
burns clgarette
PR SR T3 22 =l
Peony cigareéette Not worse than level 3 Level 2 Qualiflied
r i € ZLME e ~ |BmrET 5% &
Resistance to crazing Not worse than level 4 Level 5 Qualified
AR5 ! Ll it
& : =
- Tensile Strength iy 0 Qualified
FEE B L Bsk =27 s R
Oxygen index Level B,=27 = Qualified
A e T2 AR S5, A i
e ke H/k. F,Wfal 2. ]EZ_ },i.] ?&i%'ﬂ‘w‘ 0 HBZ =2
e orizonta .LMt 4, Not worse than Level HE Do load
ol burning level HB40
. : Bo2l, AT V-121
ERMEE Vertical = ]ivel By, not worse than = Gl
burning o - ; Level V-1 Qualified
level V-1
&

Note




